CENTRAL VALLEY REGION
11020 Sun Center Drive #200, Rancho Cordova, CA 95670

NOTICE OF PUBLIC HEARING

concerning

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD

PROPOSED CEASE AND DESIST ORDER
(NPDES NO. CA0081621)

For

DONNER SUMMIT PUBLIC UTILITY DISTRICT
WASTEWATER TREATMENT PLANT
NEVADA COUNTY

The Donner Summit Public. Utility District is the owner and operator of the Wastewater
Treatment Plant (Facility), located at 53828 Sherritt Lane in Soda Springs. The Facility
provides sewerage service for the Norden and Soda Springs areas, Sugar Bow! and Soda
Springs Ski Resorts, the Serene Lakes subdivision, -and the Sierra Lakes Community Water
District. The Facility discharges tertiary treated wastewater to the South Yuba River, a water of
[...]
‘Order and related documents from the Central Valley Water Board's Internet website at
http://www.waterboards.ca.gov/centralvalley/board_decisions/tentative _orders/. Copies of
these documents can also be obtained by contacting or visiting the Central Valley Water
Board’s office-at 11020 Sun Center Drive, #200, Rancho Cordova, California 95670-6114
weekdays between 8:00 a.m. and 5:00 p.m. The final meeting agenda will be available at
http:/lwww.waterboards.ca.gov/centralvalley/board_info/meetings/ at least 10 days
before the meeting. The agenda will provide the specific date the Board Meeting will be
held for this item, indicate the antlclpated order of all agenda items, and may include
staff rews:ons to the proposed order(s).

The procedures governing Ceniral Valley Water Board meetings may be found at Title 23,
California Code of Regulations, Section 647 et seq. and are available upon request. Hearings
before the Central Valley Water Board are not conducted pursuant to Government Code
section 11500 et seq. The procedures may be obtained by accessing '
http://www.waterboards.ca.gov/laws_regulations/. Information on meeting and hearing
procedures is also available on the Central Valley Water Board's website at
http://www.waterboards.ca.gov/centralvaliey/board_] info/meetings/mtgprocd.shtml or by
contacting any one of the Central Valley Water Board’s offices. Questions regarding such
procedures should be directed to Ms. Kiran Lanfranch| Rizzardi at (916) 464-4839.

The hearing facilities will be accessible to persons with disabilities. Individuals requiring special
accommodations are requested to contact Ms. Kiran Lanfranchi-Rizzardi at (916) 464-4839 at
least five working days prior to the meeting. TTY users may contact the California Relay
Service at 1-800-735-2929 or voice line at 1-800-735-2922.

Please bring the above information to the attention of anyone.you know who would be .

interested in this matter

KENNETH D. LANDAU, Assistant Executive Officer
22 January 2014




CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL VALLEY REGION

CEASE AND DESIST ORDER R5-2014-XXXX
REQUIRING
DONNER SUMMIT PUBLIC UTILITY DISTRICT
WASTEWATER TREATMENT PLANT
NEVADA COUNTY

TO COMPLY WITH WASTE DISCHARGE REQUIREMENTS PRESCRIBED
IN ORDER R5-2009-0034 AND SUBSEQUENTLY ADOPTED ORDERS
NPDES PERMIT NO. CA0081621

The California Regional Water Quality Control Board, Central Valley Region, (Central Valley
Water Board) finds that:

1.

On 6 June 2002, the Central Valley Water Board adopted Waste Discharge Requirements
(WDRs) Order R5-2002-0088 (NPDES No. CA0081621), and Cease and Desist Order
(CDO) R5-2002-0089 for Donner Summit Public Utility District (hereafter Discharger)
Wastewater Treatment Plant (hereinafter Facility). CDO R5-2002-0089 included a
compliance time schedule for the Discharger to meet effluent limitations contained in WDR
Order R5-2002-0088 for ammonia and nitrate, with final compliance due on 1 April 2007.

WDR Order R5-2002-0088 included final limits for ammonia and nitrate as contained in
Effluent Limitations section B.1, which reads, in part, as follows:

Constituent Units 30-Day Average 1-Hour Average

Ammonia mg/L Attachment C Attachment D
[Floating Limits] [Floating Limits]
. mg/L 10 --
Nitrate (as N) lbgl day 43 —

On 24 April 2009, the Central Valley Water Board adopted WDR Order R5-2009-0034
rescinding WDR Order R5-2002-0088 and CDO R5-2002-0089, and renewing waste
discharge requirements for the Discharger.

WDR Order R5-2009-0034 contains Final Effluent Limitations IV.A.1., which reads, in part,
as follows. Note, for ammonia, the final limits contained in WDR Order R5-2009-0034 are

new and more stringent than the ammonia limits previously contained in WDR Order
R5-2002-0088: :

Table 6. Final Effluent Limitations

Effluent Limitations

Parameter Units | Average | Average | Maximum | /nstantaneous Instantaneous
Monthly | Weekly Daily Minimum Maximum
Aluminum Mg/l 71 -- 143 -- ’ -
Ammonia (as N) mg/L 2.1 -~ 5.6 -~ -~

d3dd0 IAILVINGL




CEASE AND DESIST ORDER R5-2014-XXXX
DONNER SUMMIT PUBLIC UTILITY DISTRICT

WASTEWATER TREATMENT PLANT

NEVADA COUNTY
Effluent Limitations
Parameter Units | Average | Average | Maximum Instantaneous | Instantaneous
Monthly | Weekly Daily Minimum Maximum

Copper, Total

Recoverable bglL 1.5 B 3.1 . -
Cyanide ug/L 4.3 - 8.5 - -
Dichlorobromomethane | ug/L 0.56 -- 1.2 - -

. mg/L 10 - -- - -
Nitrate (as N) lbs/day’ R — — — —
Silver ug/L - - - - 0.23
Zinc, Total
Recoverable Hg/L 15 B 30 . -

1. Based on the regulated average dry weather flow of 0.52 mgd.

h. Manganese. The annual average manganese concentration in the effluent shall not
exceed 50 ug/L on a calendar year basis.

5. WDR Order R5-2009-0034 contains Interim Effluent Limitations IV.A.2, which reads, in part,
as follows:

Table 7. Interim Effluent Limitations

‘ Effluent Limitations
Parameter Units | Average | Average | Maximum Instantaneous | Instantaneous
Monthly | Weekly Daily Minimum Maximum
Aluminum Ka/L -- -~ 1930 -- --

6. The interim effluent limitation for aluminum in WDR Order R5-2009-0034 expires on
1 April 2014, and the final effluent limitations for aluminum become effective 2 April 2014

7. On 24 April 2009, the Central Valley Water Board also adopted a new CDO R5-2009-0035
for the Discharger. CDO R5-2009-0035 included a compliance time schedule and interim
effluent limitations for the Discharger to meet effluent limitations contained in WDR Order
R5-2009-0034 for ammonia, copper, cyanide, dichlorobromomethane, manganese, nitrate,
silver, and zinc, with final compliance due on 24 April 2014. However, CDO R5-2009-0035
did not provide protection from mandatory minimum penalties (MMPs) for nitrate since the
previous CDO R5-2002-0089 already provided MMP protection for nitrate for almost five
years.

Need for Time Schedule Extension and Legal Basis

8. In September 2008, the Discharger submitted justification for a compliance schedule for
copper, cyanide, dichlorobromomethane, manganese, silver, and zinc. CDO R5-2009-0035
included a time schedule requiring full compliance with the final effluent limitations for these
constituents by 24 April 2014. The Discharger's submittals included: (a) documentation that
diligent efforts have been made to quantify pollutant levels in the discharge and the sources
of the pollutant in the waste stream:; (b) documentation of source control measures and/or
pollution minimization measures efforts currently underway or completed; and (c) a proposal
for additional or future source control measures, pollutant minimization actions, or waste

d3dd0 IAILVINTL




CEASE AND DESIST ORDER R5-2014-XXXX

DONNER SUMMIT PUBLIC UTILITY DISTRICT
WASTEWATER TREATMENT PLANT
NEVADA COUNTY

treatment (i.e., Facility upgrades) with projected time schedules to achieve compliance with
final effluent limitations. The Discharger indicated that public outreach, receiving water
studies, potential process improvements, additional source control measures, and site-
specific franslators and/or water effect ratios (for copper and zinc) may be required in order
to comply with final effluent limitations, and therefore, the Central Valley Water Board
provided up to 5 years for compliance with a compliance due date of 24 April 2014.

In July 2009, the Discharger submitted a Pollution Prevention Plan (PPP) for ammonia,
copper, cyanide, dichlorobromomethane, manganese, nitrate, silver, and zinc as required by
CDO R5-2009-0035. In the PPP, the Discharger identified domestic and light commercial
users, the potable water supply and distribution system, infiltration and inflow (1&l) and the
chiorine disinfection system as the main sources of these constituents in the influent and the
discharge. The PPP also identified potential source control measures for these constituents.

In the PPP, no significant sources of copper, silver, and zinc were identified in the service
area, therefore, these three constituents will be studied further to develop site-specific water
quality objectives. In the PPP, the source of manganese is thought to be from naturally
occurring deposits which may enter the system from 1&! into the collection system. The
Discharger proposed to evaluate monitoring data to determine if elevated manganese levels
are seasonal, and thus, occurs due to 1&]. In the PPP, the potential sources of cyanide were
identified as improperly disposed rodent poison and as a byproduct of the chlorine
disinfection system. The source of dichlorobromomethane is from the chlorine disinfection
system. Ammonia and nitrate are intrinsic to domestic wastewater and the PPP concluded
that a major wastewater treatment plant upgrade is required to comply with the final effluent
limitations, which will likely benefit other constituents as well.

10.In November 2009, the Discharger submitted a PPP work plan and time schedule for

11.

aluminum as required by WDR Order R5-2009-0034. The PPP work plan indicated that the
major source of aluminum was in the drinking water supply. It was unknown as to whether
the source of most of the aluminum was as naturally occurring in the raw drinking water
supply or if significant aluminum was added during treatment at the drinking water treatment
plant. In December 2009, the Discharger submitted a treatment feasibility study for
aluminum as required by WDR Order R5-2009-0034. The feasibility study identified two
strategies to consider in order to comply with the final aluminum effiuent limitations by

1 April 2014. The two strategies to consider, either separately or in combination, are: 1)
source control measures, and 2) develop site-specific water quality objectives.

On 13 August 2010, the Discharger received approval of the PPPs for aluminum, ammonia,
copper, cyanide, dichlorobromomethane, manganese, nitrate, silver, and zinc from the
Central Valley Water Board Executive Officer.

12. The Discharger began construction on major facility upgrades in August 2012 in order to

comply with final effluent limitations contained in WDR Order R5-2009-0034. The major
facility upgrade project includes new influent flow equalization storage to control seasonal
flow surges, new headworks and screening, lime addition equipment to control pH and
reduce salinity, conversion of the existing activated sludge process to a membrane

d3d4d0 IAILVINTL




CEASE AND DESIST ORDER R5-2014-XXXX 4

DONNER SUMMIT PUBLIC UTILITY DISTRICT
WASTEWATER TREATMENT PLANT
NEVADA COUNTY

bioreactor process, improved filtration, and conversion from chlorine to ultraviolet light
disinfection. The capitol costs of this project were estimated at approximately 19 million
doliars. The major facility upgrade project demonstrates the Discharger’s diligent efforts
toward compliance with the final effluent limitations. Past financing delays and the short
construction season at the Facility have contributed to the Discharger being unable to meet
the 24 April 2014 compliance deadline. The construction project is approximately 63%
complete. The Discharger requires additional time to complete construction of the major
facility upgrade project and to start up the new facilities.

Mandatory Minimum Penalties

13. California Water Code (Water Code) sections 13385(h) and (i) require the Central Valley
Water Board to impose MMPs upon dischargers that violate certain effluent limitations.
Water Code section 13385(j)(3) exempts the discharge from mandatory minimum penalties
“where the waste discharge is in compliance with either a cease and desist order issued
pursuant to Section 13301 or a time schedule order issued pursuant to Section 13300 or
13308, if all the [specified] requirements are met...for the purposes of this subdivision, the
time schedule may not exceed five years in length...”

14.Per the requirements of Water Code section 13385(j)(3), the Central Valley Water Board
finds that:

a. This Order specifies the actions that the Discharger is required to take in order to correct
the violations that would otherwise be subject to Water Code section 13385(h) and (i).

b. To comply with final effluent limitations for ammonia, cyanide, dichlorobromomethane,
manganese, nitrate, and silver the Discharger is constructing a Facility Upgrade and
Expansion Project. Construction of the project began in August 2012 and is expected to
be completed in December 2014. The Discharger has requested additional time to
comply with final effluent limitations in order to finish construction of the upgrade and
expansion project and time to start-up the new facilities, in particular, the membrane
bioreactor process. Due to the extreme cold weather during the winter months, and the
variable loading conditions due to the seasonal nature of the influent flow, the biological
processes may require several months to obtain a steady-state operation.

c. To comply with final effluent limitations for aluminum, copper, and zinc the Discharger is
constructing a Facility Upgrade and Expansion Project, however, this project alone may
not be enough to comply with final effluent limitations. Therefore, the Discharger has
requested additional time following the completion of the upgrade and expansion project
in order to collect data, assess compliance, and conduct site-specific studies as
necessary.

d. This Order establishes time schedules to bring the waste discharge into compliance with
the final effluent limitations that is as short as possible, taking into account the
technological, operational, and economic factors that affect the design, development, and
implementation of the control measures that are necessary to comply with the final

43AdY90 IAILVINTL




CEASE AND DESIST ORDER R5-2014-XXXX

DONNER SUMMIT PUBLIC UTILITY DISTRICT
WASTEWATER TREATMENT PLANT
NEVADA COUNTY

effluent limitations. The Central Valley Water Board finds, as described in previous
findings in this Order, that the Discharger has demonstrated due diligence and is making
diligent progress to bring the waste discharge into compliance with final effluent
limitations.

15.By statute, a Cease and Desist Order or Time Schedule Order may provide protection from
MMPs for no more than five years.

16. Per the requirements of Water Code Section 13385(j)(3)(C)(ii)(!) for the purposes of
treatment facility upgrade, the time schedule shall not exceed 10 years. Per the
requirements of Water Code Section 13385(j)(3)(C)(ii)(I) following a public hearing, and
upon a showing that the Discharger is making diligent progress toward bringing the waste
discharge into compliance with the effluent limitation, the Central Valley Water Board may
extend the time schedule for an additional five years beyond the initial five years, if the
Discharger demonstrates that the additional time is necessary to comply with the effluent
limitation.

17.Compliance with this Order exempts the Discharger from MMPs for violations of the final
effluent limitations found in WDR Order R5-2009-0034, or subsequently adopted WDR
Order, as follows:

a.

Aluminum: WDR Order R5-2009-0034 contained an interim effluent limitation for
aluminum that expires 1 April 2014. This Order provides protection for aluminum from
MMPs, which have not been previously provided, from [27/28] March 2014 until

31 December 2017.

Ammonia: Previous CDO R5-2002-0089 provided protection for ammonia from MMPs
from 6 June 2002 until 1 April 2007. Previous CDO R5-2009-0035 provided protection
for the more stringent ammonia limits from MMPs from 24 April 2009 until 23 April 2014,
This Order provides protection from MMPs for additional time, as allowed by Water Code
Section 13385()(3)(C)(ii)(1l), from [27/28] March 2014 until 1 April 2016.

Copper: Previous CDO R5-2009-0035 provided protection for copper from MMPs from
24 April 2009 until 23 April 2014. This Order provides protection from MMPs for
additional time, as allowed by Water Code Section 13385(j)(3)(C)(ii)(I1), from

[27/28] March 2014 until 31 December 2017.

Cyanide: Previous CDO R5-2009-0035 provided protection for cyanide from MMPs from
24 April 2009 until 23 April 2014. This Order provides protection from MMPs for